D Main Office
33 Airport Center Drive

(0 P Suite 202

New Windsor, New York 12553

C
McGOEY, HAUSER and EDSALL o, (84 567373
CONSULTING ENG'NEERS D.P.C. e-ry;ail; mheny@mhepc.com

MARK J. EDSALL, P.E., P.P. (NY, NJ & PA)

MICHAEL W. WEEKS, P.E. (NY, NJ & PA)

MICHAEL J. LAMOREAUX, P.E. (NY, NJ, PA, VT & VA) Principal Emeritus:

MATTHEW J. SICKLER, P.E. (NY & PA) RICHARD D. McGOEY, P.E. (NY & PA)
PATRICK J. HINES WILLIAM J. HAUSER, P.E. (NY, NJ & PA)

MAP, PLAN AND REPORT

FOR

TOWN OF NEWBURGH
ROSETON HILLS SEWER DISTRICT
ORANGE COUNTY, NEW YORK

CLIENT: - PREPARED BY:

Town of Newburgh McGoey, Hauser and Edsall

1496 Route 300 Consulting Engineers, P.C.

Newburgh, NY 12550 33 Airport Center Drive
[...]
previously owned by the Parr Valley West Sewage Works Corporation and the Roseton Hills Sewage Works
Corporation. This Map, Plan, and Report will provide for the re-allocation and apportionment of cost on a
benefit use basis for parcels and rental units within the District. Procedures for the District formation shall
conform to Town Law Article 12. The scope of this report includes the evaluation of the existing treatment
plants, proposes costs for required improvements, proposes a fair distribution of costs within the District by

using benefit units, and provides first year impacts to each benefit unit within the District.




MAP, PLAN, AND REPORT McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

IL. BENEFIT AREA

The District is wholly located within the Town of Newburgh, Orange County New York. The District is
generally located adjacent to and east of New York State Route 9W (NYS 9W) between Oak Street and
Larabee Road. This area corresponds to the area currently served by the Roseton Hills Sewage Works
Corporation.  An additional parcel generally located west and adjacent to NYS 9W is proposed to be
included in the District. The District is being formed under Town Law Article 12 procedures. Attachment 1

to this report is a map of the district boundaries. Attachment 2 contains a Metes and Bounds description of

the sewer district.

The properties within the proposed District are fully developed with no vacant parcels remaining.




McGOEY, HAUSER, AND EDSALL D.P.C.

MAPF, PLAN, AND REPORT
CONSULTING ENGINEERS

ROSETON HILLS SEWER DISTRICT
TOWN OF NEWBURGH

IIl. WASTEWATER FLOW AND QUALITY

Influent flow and wastewater strength information has been provided by the Parr Valley west wastewater
treatment plant (WWTP-PV) as well as the existing Roseton Hills Sewer Works Corporation WWTP
(WWTP-RH). The environment is protected by setting limits on certain parameters that will be discharged
from the facility. These limits are provided in the facility’s SPDES permit. Wastewater strength for this
facility is primarily evaluated based on SPDES limits which for this facility include Biological Oxygen
Demand (BOD), Total Suspended Solids (TSS), and Ammonia (NH3).

The BOD is a general approximation of the organic strength of the wastewater. BOD represents the
carbonaceous “food” for microorganisms to consume to treat the wastewater. In domestic wastewaters such
as this, it is typical for a majority of the BOD to be dissolved in the wastewater. The remaining BOD arrives
with other inorganic solids. Organic and inorganic solids are measured under the parameter TSS. Lastly the

ammonia represents the nitrogenous “food” for the microorganisms to consume to treat the wastewater.

Removal of all three parameters results in a highly cleaned wastewater that can safely be discharged to the
environment. Operational reports from the year 2015 were used to develop Table 1 below. The average
daily flows, masses of BOD, TSS and Ammonia were combined to create a scenario of how the plant may
have operated if they two systems were combined in 2015. Total masses were then converted back to

concentrations using the combined 0.0701 MGD flow. Combined values are shown in bold below.

Table 1
Average , ~
i Average/Max | Average/Max | Average/Max
Daily/Max
Location Day BOD Day TSS Day NH;
Day Flow (mg/L) ~ ; (mglL) »( Ly
m * m m
(MGD) gL) ‘ g g
Parr Valley West 0.0195/0.046 | 206.5/360 | 376.9/2,000 | 21.5/37.5
Roseton Hills Sewer District | 0.0506/0.107 | 284.7/378 | 143.3/373 29.7/39.4
COMBINED AVERAGES | 0.0701/0.153 | 262.4/373.2 | 209.9/801.1 | 27.3/38.9

* - No influent ammonia data available. Concentrations assumed. See details below.




- MAP, PLAN, AND REPORT _ McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

The treatment facility was designed for an average daily flow of 120,000 gpd. The average daily flow is
calculated by dividing the total volume of wastewater treated by the number of days in the month. Actual
daily flows therefore may be less than or greater than this average. The maximum day flows shown above

do not constitute a SPDES permit vioiation as it occurred on only one day in a month.

The facility was designed for an assumed influent BOD, TSS, and Nitrogen of 240 mg/L, 204 mg/L, and
39.6 mg/L respectively. Ammonia values are not reported on operational reports. It will be assumed for the
purposes of this report that ammonia constitutes 25 mg/L of the Nitrogen. This assumpiion matches the
apparent design infent of the facility. All the assumptions provided are typical of medium strength domestic
wastewater. To estimate ammonia for Table 2 purposes, the 25 mg/L assumption was multiplied by the ratio
of: actual BOD concentration/ 240. It should be noted that the operator took a grab sample during an MHE
site visit on March 23, 2016. Using a field test kit a result of 25.6 mg/L for influent ammonia was obtained.

This gives some indication that the assumption may be reasonable.

It is unclear how the 2,000 mg/L TSS value came from as this is well outside typical domestic wastewater

values. If that is an anomaly the average and max values are reduced to 125 mg/L / 190 mg/L respectively.

Table 1 shows the facility has sufficient hydraulic and organic capacity to combine the two systems. Total
average wastewater flow for the new District is estimated to range between 55,000 gpd and 102,000 gpd and
equal approximately 70,100 gpd on average. This flow range is well below the permitted flow of 120,000
gpd. Similarly the combined facility would operate at approximately 63% capacity for organics and

ammonia, and 50% for solids on average.




MAP, PLAN, AND REPORT lMcGOBY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

IV. EVALUATIONS AND RECOMMENDATIONS

Parr Valley West WWTP Evaluation

The facility is permitted to discharge 34,500 gpd and operates under SPDES permit NY-0098213. Table 1
shows current flows are well below this limit. The subdivision is at 100% buildout. It is unknown if the
condominium complex is 100% occupied. The technical evaluation is limited to aspects of the facility that is
proposed to be re-purposed into a pump station with equalization. The remaining portions of the facility are
proposed to be abandoned pursuant to 6 NYCRR Part 750-2.11 regulations. A generalized flow diagram is

not provided for reference since the treatment aspect of the facility is not proposed to be re-purposed.

The influent pump station conveys flows to the treatment plant. The facility is a packaged system with two
identical trains consisting of: a bar screen, aeration tank for treatment, and a final clarifier to separate solids
and wastewater. A sludge holding tank to store solids until they can be hauled away is also included. After
acration the flow from each train is combined to provide for disinfection to inactivate microorganisms in the

effluent. Flow then is discharged to the receiving stream.  All these components are operating well under

the design flows.

The influent pump station consists of a wet well and two non-clog style pumps. The operator indicated that
each pump is rated at 250 gpm. The manufacturer’s pump curve shows 250 gpm at an approximate TDH of

19°. This appears accurate based on a cursory view of the site. The operator has indicated that the pumps

clog routinely with rags.

The treatment facility is constructed of steel that appears to be well beyond its design life. Holes in common
walls between units have been indicated by the operator. It appears that no portion of the treatment process

is salvageable. The treatment building which houses blowers, electrical, a desk, and spare parts appears to be

in an acceptable condition.

Roseton Hills Sewer District WWTP Evaluation

The treatment facility operates under SPDES permit NY-0271373 and is currently meeting all permit limits.

Two violations have been reported at this facility in 2015. The first violation occurred due to rags within the




MAP, PLAN, AND REPORT McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

filter system preventing proper function. The second violation was a result of faulty control wiring in the EQ
pump system. Both violations were remedied quickly. MHE performed a preliminary analysis to establish
what upgrades to the facility are required to accommodate Parr Valley West. This included a site visit on
March 23, 2015 to review the facility and talk to the operator onsite. A generalized flow diagram for the

facility is included in Figure 1 below:

Figure 1
— Gri —
Influent —> Charrr:L:, > ScBr:;n ~—> | Comminutor —> | EQ |—> | Treatment |—->
|
J— Post
. A .« . - o .
~—3| Filtration | - | Disinfection Aeration > Outfal

It is felt that the facility can accept the wastewater from Parr Valley West without issue. The proposed sewer
district is 100% built out so no additional flows as calculated in Table 1 (within the district) is anticipated.
The facility is designed to treat 120,000 gpd of standard domestic wastewater. Current flows are
approximately 50,600 gpd. Parr Valley West would raise the average daily flow to approximately 70,100

gpd. The facility currently uses hydrated lime to boost influent alkalinity to maintain process stability.

The facility consists of a grit chamber, bar screen, comminutor to grind incoming solids down to a small size,
an equalization tank, 3 aeration tanks for treatment of BOD and ammonia, a clarifier to separate solids and
wastewater, a sludge holding tank to store solids until they can be hauled away, a tertiary filter to polish the
clarifier effluent of any solids, disinfection to inactivate microorganisms in the effluent, and lastly post

aeration to provide the effluent with dissolved oxygen to protect the receiving stream. Most components are

operating well under the design flows,

The chief operator indicated in March of 2016 that rags continue to be an issue, particularly on the
equalization tank pumps. The facility has replaced both pumps twice in the last 4 years of operation. It

appears the comminutor and bar screen is not performing in an acceptable manner.




MAP, PLAN, AND REPORT McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

HEADWORKS

The grit chamber, bar screen, and comminutor are collectively referred to as the headworks. The design
plans show the flow path as: grit chamber — comminutor (w/bypass) - bar screen. The actual flow path as
installed is grit chamber -- bar screen — comminutor (w/bypass). The actual flow path is felt to be the better

approach.

The grit chamber settles out inorganic solids that come in, allowing lighter organic solids to continue with
the wastewater. The settled grit is manually removed by the operators when needed. Its effectiveness is

unknown. To date no issues with grit in the facility has been reported.

The bar screen removes larger debris and rags from the waste stream. it is manually cleaned with
approximately 1” space between bars which is consistent for this type of screen, The operators clean the bar

screen daily to avoid backups. Given the rag issues at the facility, the effectiveness of the bar screen appears

to be low.

The comminutor is designed to grind solids down to little pieces so that they do not interfere with
downstream equipment. A bypass exists around the unit to allow for maintenance. This bypass is normally
closed. The presence of rag material in the process is creating problems such as pump maintenance and

permit violations. This indicates that either the unit is not functioning well or that the technology is not ideal

for this facility.

EQUALIZATION TANK

The equalization (EQ) tank has a capacity of 27,478 gallons. This represents approximately 22.9% of the
average daily design flow of 120,000 gpd. This percentage appears to have been approved by regulatory
agencies. It is expected that this EQ tank would operate without issue at the revised combined design flow
of 70,100 gpd. Experience from other facilities in the area indicates a range of 20% - 25% storage factor is
typical. At the 22.9% storage factor, the proposed flow from the new District would only require
approximately 16,053 gallons of the available 27,478 gallons.




MAP, PLAN, AND REPORT McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

FACILITY PUMPS

The EQ pumps appear to be the only pumps that require upgrading. Table 2 below shows the two pumps and

the impact of adding Parr Valley West to the facility on an average day:

Table 2
D | [filter Feed]
m*‘_‘mgign Flow 43.5 gpm ——_75 gpm
Facility Avg. Flow 35.1 gpm 35.1 gpm
Existing Pump Run Time 19.4 hrs/day 10.0 hrs/day
Parr Valley West Pump Flow 13.6 gpm 13.6 gpm
Proposed Pump Run Time 26.6 hrs/day 13.9 hrs/day

The pumps have gone through 2 replacements since the initial installation 4 to 5 years ago. The most recent
pumps are rated for 50 gpm and appear to the operators to actually be producing closer to 43.5 gpm and are

sufficient for current flows.

It appears clear from Table 2 that the EQ pumps are insufficient to handle the proposed combined flow. The
design plans show the EQ pumps were designed for 104 gpm (150,000 gpd). Restoring the pumps to the
original design flow should be sufficient to handle the additional proposed average daily and max day flows

with minimal need for the pumps to operate concurrently.

FILTER

The operators indicate the filter is a high maintenance item. The unit is a continuously backwashing filter.
There is no redundant unit installed. The operators indicated during the site visit on March 23, 2016 that
rags and debris accumulate and plug the filter. In addition they chemically clean the filter approximately bi-
weekly. The tertiary filter appears to operate acceptably between cleanings and when rags do not plug the

unit. There is no redundant filter at this facility.




MAP, PLAN, AND REPORT McGOEY, HAUSER, AND EDSALL D.P.C.
ROSETON HILLS SEWER DISTRICT CONSULTING ENGINEERS
TOWN OF NEWBURGH

The high maintenance presents a risk of failure and elevated operational costs. Loss of the filter results in a
high risk the facility will not meet all SPDES permit limits. Operation and Maintenance manual from the
manufacturer does not address chemical cleaning of the sand as part of its normal maintenance schedule. It

is felt therefore that this is an abnormal operation needed to keep the system operational at this facility.

Recommendations for Parr Valley West WWTP

It is recommended that the Parr Vailey West facility be re-purposed to convey wastewater to Roseton Hills.
‘Re-purposing the facility involves screening improvements, conversion of an existing tank to an equalization
tank, construction of a pump station and force main, installation of new controls and electrical components,
and abandonment of the remaining tankage. All improvements to the facility shall conform to the latest
edition of 10 State Standards. To establish a budgetary cost for improvements for this report the sizing of

tanks and equipment use conservative methods. Final sizing is to be completed in the design phase and may

differ from what is proposed herein.

Screening improvements include removal, washing, dewatering, and bagging of all influent debris. The
noted rags/wipes issue creates increased maintenance and reliability issues. Removal of the material is

currently the only reliable method of handling the material until the new comminution devices released in

2015 prove themselves in the long term.

Using a 25% storage factor the new pump station will require a wet well/EQ tank size of at least 4,875
gallons at the actual average daily flow of 19,500 gpd. The existing blowers at the facility appear to be

recently replaced and can be re-purposed for equalization tank aeration and mixing.